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Fig.1 Effect of Temperatures
on Dupont Impact Test

(4) TE#MTLEOHHBRETS, K2 1RLAWML, 7y RBE "N —
Ry gy Y A s BB, WEEENTSATEY, §9 -:' ==
; B S, §eo N s
7y FREOFHREH CERLLE#HL RO, £, E%5, - e S :
K] s S 3
BEQRENKEZS A2HBATS, 7 v ZERRZALEH.C 5. | 7 M
] . a7 s —~1°3
BRTVWaEZLNRD o7, e —

Test Time (nes)
Fig.2 Dew Cycle Sunshine
Weather Maotsr Test Results

4. L&

7y BBEEE2 v LR (2 —272— ' F))REKROENRLTHEY &
20FULOREAX D OBBOMBH LML > cBEMRT, 2v7Fr vy 27 ) —OEEMNTHE, ™
WS, WA EBEBNRTWI LY, RWHARCEZDIBART VI - FHIRTH %,

Table.2. Properties of Paint Film
Flexibility Dupont %2 Heat Aging Chemical Resistance
Impact Test |.Salt Qutdoor |Dew Cycle| (200°C, 48 hrs) (20C, 168 hrs
Sample .l (-20~-60C)| Spray Exposure | W-0 — 5% 5% 5 %
T-Bend [Cup Draw (2000hrs ) | (1 Year) | (200 hrs)|Appear—| gp |Ap |H2S0,| Hcé |Na OH
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